

# Certificate of Analysis

## Standard Reference Material 131a

### Low-Carbon Silicon Steel

ANALYST*	METHOD	CARBON
		<i>Percent</i>
1	Combustion-conductometric <sup>a</sup> -----	0.004 <sub>1</sub>
2	Combustion-conductometric <sup>a</sup> -----	.004 <sub>4</sub>
3	Combustion-conductometric <sup>a</sup> -----	.004 <sub>3</sub>
4	Combustion-conductometric <sup>a</sup> -----	.004 <sub>1</sub>
5	Combustion-conductometric <sup>a</sup> -----	.004 <sub>4</sub>
6	Combustion-conductometric <sup>a</sup> -----	.004 <sub>5</sub>
7	Combustion-thermal conductivity <sup>a</sup> -----	.004 <sub>3</sub>
8	Combustion-conductometric <sup>a</sup> -----	.004 <sub>3</sub>
9	Combustion-conductometric <sup>a</sup> -----	.004 <sub>5</sub>
	Average -----	0.004 <sub>4</sub>

\* 1-g sample.

#### List of Analysts

1. E. R. Deardorff and J. I. Shultz, Division of Analytical Chemistry, National Bureau of Standards.
2. D. P. Bartell and R. B. Fricioni, Allegheny Ludlum Steel Corp., Brackenridge Works, Brackenridge, Pa.
3. T. D. McKinley, E. I. Du Pont de Nemours and Co., Pigments Department, Experimental Station, Wilmington, Del.
4. W. F. Harris and R. N. Revesz, Westinghouse Electric Corp., Research and Development Center, Pittsburgh, Pa.
5. R. R. Ralston and K. P. Kreis, General Electric Co., Transformer Division, Pittsfield, Mass.
6. L. M. Melnick, J. F. Martin, and J. B. Ferons, United States Steel Corp., Applied Research Laboratory, Monroeville, Pa.
7. L. M. Melnick and M. J. Nardozi, United States Steel Corp., Applied Research Laboratory, Monroeville, Pa.
8. P. P. Eismont, United States Steel Corp., Duquesne Works, Duquesne, Pa.
9. Armco Steel Corporation, Research and Technology, Chemical Laboratory, Arba Thomas, in charge. Analyses by L. C. Bartels and D. E. Swanger.

The material for the preparation of this standard was furnished by the Allegheny Ludlum Steel Corp., Brackenridge, Pa.

WASHINGTON, D. C. 20234  
March 10, 1965.

W. Wayne Meinke, Chief,  
Office of Standard Reference Materials.